

# AWTA TEXTILE TESTING

Australian Wool Testing Authority Ltd – trading as AWTA Textile Testing  
A.B.N. 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031  
P.O. Box 240, North Melbourne, Victoria 3051  
Phone (03) 9371 2400 Fax (03) 9371 2499

## TEST REPORT

CLIENT : PREMIUM FLOORS  
PO BOX 1336  
DEE WHY NSW 2099

TEST NUMBER : 7-547030-CN  
DATE : 10/08/2006

SAMPLE DESCRIPTION Clients Ref: Ready floor genuine timber flooring  
SRT UV Lacquer coated, pre finished  
engineered hardwood flooring  
Colour: timber  
approximate total thickness: 14mm

### Material Specification:

Nominal composition: hardwood/softwood timber

ASISO 9239.1-2003  
Part 1

Reaction to Fire Tests for Floorings  
Determination of the Burning Behaviour  
using a Radiant Heat Source

Date of sample arrival: 09.06.2006

Date tested: 07.08.2006

Results:

(Modified)  
CHF (Critical Heat Flux / Critical Radiant Flux)

	1	2	3	Mean	
Length	7.4	5.9	6.3	6.5	kW/m <sup>2</sup>

### Smoke Value

Length	5	8	25	13	% min
--------	---	---	----	----	-------

153854

1

(CONTINUED NEXT PAGE)

PAGE 1

© Australian Wool Testing Authority Ltd  
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the name AWTA Textile Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



0205/7/04

DI DEE HAMILTON  
TECHNICAL SERVICES MANAGER

MICHAEL A. JACKSON B.Sc.(Hons)  
MANAGING DIRECTOR